
 
 

Parts List for J-3800P Impact Wrench  
 

 
 

(Parts list on reverse side) 

Specifications 
Model Number ............................................................................................................................................. J-3800P 
Stock Number ................................................................................................................................................ 505976 
Square Drive (in.).................................................................................................................................................... 1 
Bolt Capacity (in.) ............................................................................................................................................. 1-1/2 
Anvil Retainer Type............................................................................................................................................ Ring 
Maximum Torque (ft./lbs) ...................................................................................................................................1400 
Free Speed (RPM) .............................................................................................................................................4700 
Air Pressure (PSI) ................................................................................................................................................. 90 
Air Consumption (CFM) ........................................................................................................................................ 57 
Air Inlet (NPT/in.) ................................................................................................................................................. 1/2 
Air Hose (ID/in.) ................................................................................................................................................... 1/2 
Vibration Value (m/s2) ............................................................................................................................................. 8 
Overall Length (in.) ........................................................................................................................................11-1/16 
Weight (lbs.) ......................................................................................................................................................... 23 
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Specifications were current at time of publication, but because of our policy of continuous improvement, JET, 
reserves the right to change specifications at any time and without prior notice, without incurring obligations. 

 
Parts list for J-3800P Impact Wrench 
Index Part No. Description Qty. 

1 431834010 Motor Housing 1 

2 431635350 Housing Cover 1 

3 431267130 Trigger 1 

4 43116091B Air Inlet CP (NPT) 1 

5 135505002 Throttle Valve 1 

6 461161045 Throttle Valve Rod 1 

7 461161035 Valve Rod Bushing 1 

8 461162105 Reverse Valve 1 

9 461162115 Reverse Valve Bushing 1 

10 461162125 Reverse Valve Lever 1 

11 461162405 Regulator Valve 1 

12 461162425 Regulator Valve Knob 1 

13 461162445 Regulator Valve Rod 1 

14 431266370 Rear Plate 1 

15 431266360 Liner 1 

16 431661390 Rotor 1 

17 137110003 Vane 6 

18 431266380 Front Plate 1 

19 431266520 Clutch Housing 1 

20 431266480 Thrust Plate 1 

21 431266430 Cam 1 

22 431266440 Cage 1 

23 431661450 Dog 1 

24 431266470 Cage Bushing 1 

25 43127550C 1” Drive Anvil CP Short 1 

26 431661530 Housing Bushing 1 

27 431266620 Dead Handle Grip 1 

28 431681550 Dead Handle 1 

29 136201015 Protector (Front) 1 

30 136606001 Protector (Rear) 1 

31 461167805 Exhaust Deflector 1 

32 461940428 Silencer 1 

33 461168355 Filter 1 

34 461168535 Housing Cover Gasket 1 

35 136104002 Clutch Housing Gasket 1 

36 461167945 Housing Plate 1 

37 131905014 Hex Soc But Hd Screw, M5x14 4 

38 131908016 Hex Soc But Hd Screw, M8x16 2 
 

Index Part No. Description Qty. 
39 131708030 Hex Bolt, M8x30 4 

40 131708035 Hex Bolt, M8x35 1 

41 131708040 Hex Bolt, M8x40 3 

42 134401008 Hex Nut, M8 4 

43 131309008 Washer, M8 6 

44 469711660 Pin, 2.5x26 1 

45 469711140 Pin, 2x14 1 

46 130602024 Spring Pin, 2x24 1 

47 130603010 Spring Pin, 3x10 1 

48 130603024 Spring Pin, 3x24 1 

49 130604014 Spring Pin, 4x14 2 

50 469750650 Washer, 16x10x3 1 

51 469756030 Exhaust Plate 1 

52 469760270 Spring, 3x11 2 

53 130808002 Throttle Valve Spring 1 

54 130301024 Snap Ring H-24 1 

55 SB-1/8 Steel Ball, 1/8 2 

56 130505028 Urethane Ball 7/16 1 

57 BB-6204 Ball Bearing 6204 1 

58 BB-6205 Ball Bearing 6205 1 

59 131101008 O-Ring P10 1 

60 131101012 O-Ring P12 1 

61 131101016 O-Ring P16 1 

62 131101018 O-Ring P20 1 

63 131103016 O-Ring S20 1 

64 131202048 Oil Seal, VB-40525 1 

65 137309047 Name Plate 1 

67 130603020 Spring Pin, 3x20 1 

69 135010013 Hose Nipple 1 

70 130803144 Socket Retaining Ring 1 

71 131105013 O-Ring, 6227-13 1 

72 TS-1551031 Lock Washer, M5 4 

97 136503004 Poly Cap 1/2  1 

99 134001003 Hex Wrench 3mm 1 

 43183401C Motor Housing CP (#1,7,8)  

 43163552C Clutch Housing CP (#19,26,64)  

 43168155C Dead Handle CP 
(#27,28,38,43)  

 

Replacement Parts 
To order parts or reach our service department, call 1-800-274-6848 Monday through Friday (see our website for 
business hours). Having the Model Number and Serial Number of your product available when you call will allow us 
to serve you quickly and accurately.   


